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1.3 Conducted measurements
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22-1-0025001T03a-C01-A1

1 Measurement diagrams

1.1 AC-Power Lines Conducted Emissions

Common Information
Test Description:
Test Site Location:
Test Software:
Test Standard:
Operating Mode:
Measured on line:
Diagram details:

Environmental Conditions:

Operator:
Verdict:

EUT Information

1.01

Conducted Voltage Measurement Class B

Conducted Emission, CETECOM GmbH Essen

R&S EMC32 v9.15

FCC 15.107, FCC 15.207

Op.1

N/L1

Shows the peak values as a sum of measured ports in maxhold mode
Humidity: 31% rH; Temperature: 20.2 °C

PMa

Passed

PMT number: 22-1-00065S04_C02
Full Spectrum
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Final_Result
Frequency QuasiPeak CAverage Limit Margin Meas. Bandwidth Line PE Corr.
(MHz) (dBuVv) (dBuVv) (dBpVv) (dB) Time (kHz) (dB)
(ms)
0.150000 38.78 56.00 17.22 1000.0 9.000 | L1 GND 0.1
0.150000 52.08 66.00 13.92 1000.0 9.000 | L1 GND 0.1
0.610000 37.88 46.00 8.12 1000.0 9.000 | L1 GND 0.2
0.610000 44.97 56.00 11.03 1000.0 9.000 | L1 GND 0.2
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1.2 Radiated measurements

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:
Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

2.01a_

b-mode_2Mbps _ch01

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

b-mode | 2Mbps | ch01

AC charger

Channel low

Humidity : 40% rH; Temperature: 20 °C

1

Passed

22-1-00250S04_C02

Full Spectrum

ECC15.209 Magneticl Field
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:
Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

2.01b_b-mode_2Mbps_ch01

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

b-mode | 2Mbps | ch01

AC charger

Channel low

Humidity : 40% rH; Temperature: 20 °C

1

Passed

22-1-00250S04_C02

Full Spectrum

FCC15.209 Magneticl Field
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Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:
Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

Level in dBuV/m

2.02_g-mode_48Mbps_ch06

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

g-mode | 48Mbps | ch06

AC charger

Channel middle

Humidity : 40% rH; Temperature: 20 °C

1

Passed

22-1-00250S04_C02

Full Spectrum

FCC15.209 Magneticl Field

v

110,520 kHz
-1,777 dBpV/m
v

27,198000 MHz
19,758 dBuV/m
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Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:
Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

2.03_n-mode_MCS7 chll

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

n-mode | MCS7 | ch11

AC charger

Channel high

Humidity : 40% rH; Temperature: 20 °C

1

Passed

22-1-00250S04_C02

Full Spectrum

FCC15.209 Magneticl Field
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Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

CO01-A1

2.06_n40-mode_MCS3 ch03

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

n40 | MCS3 | ch03

AC charger

Channel low

Humidity : 40% rH; Temperature: 20 °C
1

Passed

22-1-00250S04_C02

Full Spectrum

FCC15.209 Magnetic. _Field
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Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

Level in dBuV/m

CO01-A1

2.07_n40-mode_MCS3 ch06

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

n40 | MCS3 | ch06
AC charger
Channel middle

Humidity : 40% rH; Temperature: 20 °C
1
Passed

22-1-00250S04_C02

Full Spectrum

FCC15.209 Magnetic. _Field

v

110,440 kHz

-3,089

dBuVvV/m
v

23,154000 MHz
20,362 dBpVv/m
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22-1-0025001T03a-

Common Information
Test Description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

Level in dBuV/m

CO01-A1

2.08 _n40-mode_MCS3 ch09

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum

n40 | MCS3 | ch09
AC charger
Channel high

Humidity : 40% rH; Temperature: 20 °C
1
Passed

22-1-00250S04_C02

Full Spectrum

FCC15.209 Magnetic. _Field

v

110,520 kHz

-3,064

dBuVvV/m
v

27,738000 MHz
20,489 dBpV/m
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3.01a_b-mode_2Mbps ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

Operating Mode:

Power supply:

Comment:
Verdict:

EUT Information
PMT number

60T
55T
50T

451

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 40% rH; Temperature: 20 °C
SSanthakum/SOz

b-mode | 2Mbps | ch01

120 V AC, AC charger

Passed

22-1-00250S04_C02

Full Spectrum

FCC15:209

40
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBpV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
119.990000 38.98 43.50 4.52 120.000 1120 | V 223.0 7.2 0.0 1.0
167.990000 36.31 43.50 7.19 120.000 156.0 | H 130.0 9.8 0.0 1.4
552.030000 42.42 46.00 3.58 120.000 136.0 | H 128.0 22.3 0.0 25
611.990000 39.93 46.00 6.07 120.000 105.0 | V 264.0 22.6 0.0 2.8
720.290000 41.31 46.00 4.69 120.000 210.0 | V 246.0 25.3 0.0 2.9
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)
119.990000 6.2 31.7 | 16:34:17 - 14.10.2022
167.990000 8.5 26.5 | 16:24:36 - 14.10.2022
552.030000 19.8 20.2 | 16:19:16 - 14.10.2022
611.990000 19.9 17.3 | 16:39:07 - 14.10.2022
720.290000 22.4 16.1 | 16:29:18 - 14.10.2022

CETECOM_TR22-1-0025001T03a-C01-A1
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3.01b_b-mode_2Mbps_ch01

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 65% rH; Temperature: 20 °C
Operator Name: MKa/pst

Operating Mode: b-mode ch01

Power supply: 120 V AC, AC charger

Comment: Channel no. low

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

55T FCC15:209

50T

40

4

35T

Level in dBuV/m
}
>

30T

25T

20T
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10 } } } +— } } } } } } +— i
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Frequency in Hz
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Final_Result

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
180.710000 35.78 43.50 7.72 120.000 148.0 | H 59.0 10.5 0.0 1.2
183.750000 38.14 43.50 5.36 120.000 182.0 | H 60.0 10.7 0.0 1.3
185.790000 36.91 43.50 6.59 120.000 160.0 | H 78.0 10.8 0.0 1.3
552.030000 39.41 46.00 6.59 120.000 105.0 | V 336.0 22.3 0.0 2.5
611.990000 39.63 46.00 6.37 120.000 120.0 | H 117.0 22.6 0.0 2.8
696.030000 37.88 46.00 8.12 120.000 108.0 | H 12.0 23.6 0.0 2.8
(continuation of the "Final_Result" table from column 18...)

Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)

180.710000 9.3 25.2 | 17:25:41-18.10.2022

183.750000 9.4 27.4 | 17:30:42 - 18.10.2022

185.790000 9.5 26.1 | 17:35:45-18.10.2022

552.030000 19.8 17.2 | 17:45:33 - 18.10.2022

611.990000 19.9 17.0 | 17:41:05 - 18.10.2022

696.030000 20.8 14.3 | 17:20:43 - 18.10.2022

14 /220
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3.02_g-mode_48Mbps_ch06

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
Operator Name: SSanthakum/SOz

Operating Mode: g-mode | 48Mbps | ch06

Power supply: 120 V AC, AC charger

Comment: -

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

60T

55T FCC15:209

54,720000 MHz 120,000000 MHz 552,000000 MHz
50T 37,598 dBuV/m 39,282 dBuV/m 40,040 dBpV/m

45T

40 v

L 4 O*Oﬁ

35T

Level in dBuV/m

30T

25T

20T

157

10 } } } +— } } } } } } +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
184.670000 42.25 43.50 1.25 120.000 105.0 | V 229.0 10.8 0.0 1.3
185.350000 41.72 43.50 1.78 120.000 105.0 | V 226.0 10.8 0.0 1.3
186.910000 38.51 43.50 4.99 120.000 105.0 | V 241.0 10.9 0.0 1.3
188.570000 35.35 43.50 8.15 120.000 112.0 | V 219.0 11.0 0.0 1.3
(continuation of the "Final_Result" table from column 18...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)
184.670000 9.5 31.5 | 20:15:51-24.10.2022
185.350000 9.5 30.9 | 20:20:46 - 24.10.2022
186.910000 9.6 27.6 | 20:25:37 - 24.10.2022
188.570000 9.7 24.4 | 20:30:28 - 24.10.2022
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3.03_n-mode_MCS7 chll

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
Operator Name: SSanthakum/SOz

Operating Mode: n-mode | MCS7 | ch11

Power supply: 120 V AC, AC charger

Comment: -

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

60T

55T RFCC15:209
52,160000 MHz 181,440000 MHz 396,680000 MHz
34,617 dBuVv/m 38,117 dBpv/m 38,407 dBuVv/m
50T

451 |

X
@ *

40

35T vy

Level in dBuV/m

30T

2571

20T

157

10 } } } +— } } } } } } +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBpV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
119.990000 38.34 43.50 5.16 120.000 105.0 | V 198.0 7.2 0.0 1.0
167.990000 39.96 43.50 3.54 120.000 105.0 | V 176.0 9.8 0.0 1.4
551.990000 39.86 46.00 6.14 120.000 105.0 | V 200.0 22.3 0.0 25
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)
119.990000 6.2 31.1 | 20:51:10 - 24.10.2022
167.990000 8.5 30.1 | 20:55:52 - 24.10.2022
551.990000 19.8 17.6 | 21:00:29 - 24.10.2022

CETECOM_TR22-1-0025001T03a-C01-A1
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3.04_n40-mode_MCS3 ch03

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5

horizontal/vertical

Humidity : 40% rH; Temperature: 20 °C

SSanthakum/SOz
n40 | MCS3 | ch03
120 V AC, AC charger

Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
60T
55T FCC15.209
1 52,480000 MHz 204,000000 MHz 552,000000 MHz
ST 35,518 dBuV/m 37,993 dBuv/m 39,069 dBuVv/m
45+ |
1 **
£ 40 *
= * T
g \ L 4
£ 35T
E -4
e
= 30T
25T
20T
151
10 : ——— : : : : ———— {
30M 50 60 80 100M 200 300 400 500 800 1G
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBpV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
119.990000 39.01 43.50 4.49 120.000 109.0 | V 181.0 7.2 0.0 1.0
167.990000 39.62 43.50 3.88 120.000 105.0 | V 156.0 9.8 0.0 1.4
181.930000 36.28 43.50 7.22 120.000 105.0 | V 226.0 10.6 0.0 1.2
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)
119.990000 6.2 31.8 | 21:22:35-24.10.2022
167.990000 8.5 29.8 | 21:27:19 - 24.10.2022
181.930000 9.3 25.7 | 21:31:57 - 24.10.2022

CETECOM_TR22-1-0025001T03a-C01-A1
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3.05 _n40-mode_MCS3 ch06

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C
Operator Name: SSanthakum

Operating Mode: n40 | MCS3 | ch06

Power supply: 120 V AC, AC charger

Comment: -

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

60T

55T FCC15:209
400,640000 MHz

36,640000 MHz 37,470 dBuV/m
50T 34,102 dBuV/m

451 |

3BT v 7S

Level in dBuV/m

30T

25T

20T

157

10 } } } +— } } } } } } +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBpV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
119.990000 38.88 43.50 4.62 120.000 105.0 | V 193.0 7.2 0.0 1.0
167.990000 39.75 43.50 3.75 120.000 109.0 | V 135.0 9.8 0.0 1.4
186.350000 34.30 43.50 9.20 120.000 105.0 | V 216.0 10.9 0.0 1.3
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)
119.990000 6.2 31.6 | 22:08:10 - 24.10.2022
167.990000 8.5 29.9 | 22:12:57 - 24.10.2022
186.350000 9.6 23.5 | 22:03:25-24.10.2022

CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

3.06_n40-mode_MCS3 ch09

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 40% rH; Temperature: 21 °C
Operator Name: SSanthakum

Operating Mode: n40 | MCS3 | ch09

Power supply: 120 V AC, AC charger

Comment: -

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

60T

55T FCC15:209
52,320000 MHz 552,000000 MHz

35,029 dBuV/m 40,817/dBuV/m
50T

dl %]

o *

40

@ *

35T

Level in dBuV/m

30T

25T

20T

157

10 } } } +— } } } } } } +— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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22-1-0025001T03a-C01-A1

Final_Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path Preamp
(MHz) (dBpV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB) (dB)
119.990000 39.16 43.50 4.34 120.000 105.0 | V 190.0 7.2 0.0 1.0
167.990000 40.46 43.50 3.04 120.000 109.0 | V 144.0 9.8 0.0 1.4
203.990000 42.03 43.50 1.47 120.000 1240 | H 170.0 11.1 0.0 1.4
(continuation of the "Final_Result" table from column 18 ...)
Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBuv)
119.990000 6.2 31.9 | 22:39:56 - 24.10.2022
167.990000 8.5 30.6 | 22:44:42 - 24.10.2022
203.990000 9.7 30.9 | 22:34:53 - 24.10.2022

CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

8.01a_b-mode_2Mbps_ch01

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

b-mode Mbps; ch01. 2412MHz
1

PMa

Channel no. low

Humidity : 51% rH; Temperature: 21 °C
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
120T I
1 2,410800000|GHz
94,101 HB{LY/m
1007 . 14,9848 )jgoo GHz
IS 1 56,413 HV/m
> o1
g 8o 1jgn T (e _2delp
©
£ T v
T anl
z 60 PR T L HiEcOia200 %\ w
-
1 14,968000000 GHz
40 54,635 dBpV/m
20 ISM,2.4CHZ 4 : — |
1G 2G 3G 4G 56 6 8  10G 15G

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in Hz
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22-1-0025001T03a-C01-A1

8.01b_b-mode_2Mbps_ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

b-mode 2Mbps; ch01; 2412MHz
1

SOz

Channel no. low

Humidity : 50% rH; Temperature: 21 °C

Passed

PMT number: 22-1-00250504_C02
Full Spectrum
120T
+  2,418200000 GHz 4,493200000 (GHz
95,660 dB 3
100+ 5 m b 63,337 d m
3,485600000 GHz 14,499600000|GHz
c T 2,412800000|GHz 43.497 dBUV/
S 80+ 92,91F dBlV/m 1 T 51257 fy/m
Z A ona FHIE || [Fcdis_2dofP
o 1,45066UU0UL
I , 3,468000000 GHz
c 5 g 1
= 1,397 dBY/m 31,938 dBLV/m
z 60 Sy il || [FCOi5.209
- N vV
v V
40T
1,428000000 GHz v
T 41,873 dBpV/m
20 ISM 2.4CGHz : —t ——t |
1G 2G 3G 4G 5G 6 8 10G 15G

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in Hz
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

8.02a_g-mode_48Mbps_ch06

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

g-mode 48Mbps; ch06. 2437MHz
1

PMa

Channel no. middle

Humidity : 51% rH; Temperature: 21 °C
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
12017 11
+ 2.436400D00 GHz
96,872|dBV.
1001 SR
4,982400000 (GHz
E T 66,445 dBpuVim
SR
g 8o 1|gn T (e _2delp
©
£ T )%
3 anl
z 60 AT 1] 1T HiEGOia.2091R
-
204 14,975600000 GHz
54,567 dBUV/m
20 ISM 2.4CGHz : — |
16 2G 3G 4G 56 6 8  10G 15G

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in Hz

27/ 220



22-1-0025001T03a-C01-A1

8.02b_g-mode_48Mbps_ch06

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: g-mode 48Mbps; ch06. 2437MHz

Set-up no. 1

Operator: TFra

Comment: -

Environmental Conditions:: Humidity : 45% rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

120 ]]
1,100800000| GHz LL
110 50,679 dBu\V/Mm 2,487600000 GHz
98,625 dBuV/M
100 ¥
1,108400000 GHz
ot 38,834 dBUVIm ¥ 14502400000 GHz
21436400000 GHz 5p.114 disyvin
£ 80 90,951 dBuVim
= 9125200000 6Hz | Fcd s Spa iy,
) = T i 56,986 dB{IV/m B
= 1,683200000|GHz
D 55,294 dBuv/m V
3 60 Il
EOGHE 200 Av
; AT R i
50
V V
4@ %
1,685600000|GHz
3 020000000 Gz - dBU/m 9,129600000 GHz
39,066 dBuV/m 45,165 dBpV/m
' ISM_2.4GHz
26 , , , , , —— ,
1G 2G 3G 4G 56 6 8 10G 156G

Frequency in Hz
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22-1-0025001T03a-C01-A1

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information

8.03a_n-mode MCS7 ch11

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

n-mode MCS7; ch11; 2462MHz

1
PMa
Channel no. high

Humidity : 51% rH; Temperature: 21 °C

Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
120T
1 3500002 GRz
100 ,400 dBpMIm 4,978000000|GHz
£ 1 66,339-dBp\V/m
S 1
g 8o 1|gm T (e _2delp
©
£ T v
T a0k
z 60 Sa i il T liEG Qia200i Ry
-
14,966800000 GHz
401 54,588 dBHV/m
20 ISM,2.4CHZ 4 : — |
1G 2G 3G 4G 56 6 8  10G 15G

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in Hz
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Environmental Conditions::
Verdict:

EUT Information

8.03b_n-mode MCS7 ch11

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

n-mode MCS7; ch11; 2462MHz

1
TFra

Humidity : 40% rH; Temperature: 21 °C

Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
120T u
T 1489200000 GHz 21461200000 GHz
1 N 9,074800000 GHiz
1001 1,715 dBHV/m :

PP 158 digv/m i 57,101 ¢BUVIM 141493600000 GHz
£ 1,689600000 GHz 21460800000 GH 9;1152?3323 ;iv Z 43.476/dBpM/m
3 80T 44,140 dBv/m | 1| 1662 dBpV/m T ¢dis_2dofp
©
£ ‘L v
(] 60T
>
s T T ] Ccjus 240 Al

v v
40t
14,498000000 GHz
T 51,887 dBRV/m
20 ISMy2.4CGHz : — : |
1G 2G 3G 4G 56 6 810G 15G

CETECOM_TR22-1-0025001T03a-C01-

Al

Frequency in Hz
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22-1-0025001T03a-C01-A1

8.04a_n40-mode MCS3 ch03

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: n40 MCS3; ch03; 2422MHz

Set-up no. 1

Operator: TFra

Comment: Channel no. low

Comment2: -

Environmental Conditions:: Humidity : 55% rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 22-1-00250S04_C02

Full Spectrum

1201 l) J’
i 2,42i3 000 GH
94,672 [dBu\V/m
100 ; 4892800000 GHz
e T 66,124 dBUV/m
> ol 15066739431 GHz
= 80
2 H 1] QLS 84 dBuV/m
£ T v
T et
3 00 AL 1 (T HiEgdis 208fA Yy
T 14,960000000 GHz
40+ 54,546 dBPV/m
20 ISM 2.4CGHz : — |
16 2G 3G 4G 5G 6 8  10G 15G

Frequency in Hz
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22-1-0025001T03a-C01-A1

8.04b n40-mode MCS3 ch03

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: n40 MCS3; ch03; 2422MHz

Set-up no. 1

Operator: TFra

Comment: -

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

1207
1 9,1016 gl)c Hz
57,69 UM
1001
1 14486000000 GHz
§ 9,126800000 |(H$3.841 dBuY/m
g o 45,268 dBy 15 2dofP
U -
E v
(] 60T
>
3 T (Gi6.200AY
v
40T -
1 4,778800000 GHz 14,497200000 GHz
ISM, 2.4GH . 3‘},905 dEISpV/mI | | | 5.1‘996 dBpV/ml
20 T T T T T T T T T 1
1G 2G 3G 4G 5G 6 8 10G 15G

Frequency in Hz
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22-1-0025001T03a-C01-A1

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:
Comment2:

Environmental Conditions::

Verdict:

EUT Information

8.05a_n40-mode MCS3 ch06

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch06; 2437MHz
1

TFra

Channel no. middle

Humidity : 51% rH; Temperature: 21 °C
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
120T
1 1,435600343 GHz
95,512 dBYNM/m

100T v
c T 4,983200000/GHz
S , BuV
2 g0t 66,958 dBuUV/m
o] as - -
©
£ T vy
© 41
z 60 2 | il ] 1 v
— -

14,986800000 GHz
40T 54,805 dBuV/m
20 ISM}2.4GhE | : — |

1G

CETECOM_TR22-1-0025001T03a-C01-A1

2G

3G 4G 5G 6 8 10G 15G
Frequency in Hz
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22-1-0025001T03a-C01-A1

8.05b n40-mode MCS3 ch06

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: n40 MCS3; ch06; 2437MHz

Set-up no. 1

Operator: TFra

Comment: -

Environmental Conditions:: Humidity : 40% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

120T
T 1,684000 GHz 2,435600000 Ghiz 1 49J8000c0L z
=
100+ 55,911 dBpv/m 1 96,405/dBuv/m 4,071 dBUV/m
1 1,690000000 GHz o 14/499600000/GHz
£ 44,187 dBUV/m 2,434400000 GHz ,064 dBUVIm
é_ 80+ 86,908 dBHV/F
Z 1l|mm T (lEcdis_2dofP
©
£ T ‘
° L
2 60 1T I UL llEcdas 208l
_I -
v
40+
20 — ——t—————+—— :
1G 2G 3G 4G  5G 6 8  10G 15G

Frequency in Hz
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information

8.06a_n40-mode MCS3 ch09

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch09; 2452MHz

1

TFra

Channel no. high

Humidity : 55% rH; Temperature: 21 °C
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
12017 I)
I 2,450000000 G Hz
94,826/dBpV/n
100t g
I 14)071600000 GHz
£ 66,395 [dBuY/m
2 80T
Z g T (e _2delp
©
£ T v
T et
z 60 Th il 1] T liEcdasa2aal\w
-
L 14,976000000 GHz
40 54,680 dBpV/m
20 ISM 2.4CGHz : — |
16 2G 3G 4G 56 6 8  10G 15G
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Frequency in Hz

35/220



22-1-0025001T03a-C01-A1

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Set-up no.
Operator:
Comment:

Environmental Conditions::

Verdict:

EUT Information

8.06b n40-mode MCS3 ch09

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Iss
horizontal/vertical

n40 MCS3; ch09; 2452MHz
1
TFra

Humidity : 40% rH; Temperature: 20 °C
Passed

ueb

PMT number: 22-1-00250S04_C02
Full Spectrum
120T
42‘L 400000 GH?2
1 1,695200000 GHz 2,456800000 GHz 12 dBpVIm
56,003 @BuV/m
100+ H . 97,8 uv/m
1 1,643600000 GHz | | L 417718400000 |GHz
§ 441206 @BuvV/m 2’8;52 0 |§>0VC/5H2 917 dBu\/m 4,485200000 GHz
2 80T i cr T HjEgi %%@lvm
©
E \2
S 60T
>
E ua | il LT L ECQasw2eeiAY
T Y
20+ v 14,496400000 GHz
1 52,074 dBuV/m
20 — — |
1G 2G 3G 4G 5G 6 8  10G 15G

CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T03a-C01-A1

8.01c_b-mode_2Mbps_ch01

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

b-mode Mbps; ch01. 2412MHz
1

PMa

Channel no. low

Humidity : 51% rH; Temperature: 21 °C
Passed

22-1-00250504_C02

37/220



22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T03a-C01-A1

8.02c_g-mode_48Mbps_ch06

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

g-mode 48Mbps; ch06. 2437MHz
1

PMa

Channel no. middle

Humidity : 51% rH; Temperature: 21 °C
Passed

22-1-00250504_C02
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T03a-C01-A1

8.03¢c_n-mode MCS7 ch11

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n-mode MCS7; ch11; 2462MHz
1

PMa

Channel no. high

Humidity : 51% rH; Temperature: 21 °C
Passed

22-1-00250504_C02
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T03a-C01-A1

8.04c_n40-mode MCS3 ch03

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch03; 2422MHz
1

TFra

Channel no. low

Humidity : 55% rH; Temperature: 21 °C
Passed

22-1-00250504_C02
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T03a-C01-A1

8.05a_n40-mode MCS3 ch06

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch06; 2437MHz
1

TFra

Channel no. middle

Humidity : 51% rH; Temperature: 21 °C
Passed

22-1-00250504_C02
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22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:

Set-up no.

Operator:

Comment:

Comment2:

Environmental Conditions::
Verdict:

EUT Information
PMT number:

CETECOM_TR22-1-0025001T03a-C01-A1

8.06c_n40-mode MCS3 ch09

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch09; 2452MHz
1

TFra

Channel no. high

Humidity : 55% rH; Temperature: 21 °C
Passed

22-1-00250504_C02
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22-1-0025001T03a-C01-A1

9.01a_b-mode_2Mbps_ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

b-mode Mbps; ch01. 2412MHz
PMa
Channel no. low

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
110 ISM_2.4GH
100 2.411340000 GHz
1,281 dBpv/im
e v
s 80 FCC15 209 PK
g 1 2,400000000 GHz
© 55,506 [dBuV/m 2,412750000 GHz
é 60— 83,693 dBuV/m
>
8 0t
40 2,400000000 GHz
46,800 dBuV/m
20+ t T } } } } } } }
2390 2400 2410 2420 2430

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in MHz
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22-1-0025001T03a-C01-A1

9.01b_b-mode_2Mbps_ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

b-mode Mbps; ch01. 2412MHz
PMa
Channel no. low

2
Passed
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Full Spectrum
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9.02a_g-mode_48Mbps_ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

g-mode 48Mbps; ch01. 2412MHz
PMa
Channel no. low

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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9.02b_g-mode_48Mbps_ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

g-mode 48Mbps; ch01. 2412MHz
PMa
Channel no. low

2
Passed

22-1-00250504_C02

Full Spectrum
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9.03a_n-mode MCS7 ch01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n-mode MCS7; ch01; 2412MHz
PMa
Channel no. low

2
Passed

22-1-00250504_C02

Full Spectrum

2,412370000 GHz

87,401 dBuV/m

v
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79,544 dBuV/m
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

9.03b_n-mode MCS7 ch01

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n-mode MCS7; ch01; 2412MHz
PMa
Channel no. low

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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9.04a_n40-mode MCS3 ch03

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:
EUT Setup:
Verdict:

EUT Information

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch03; 2422MHz
TFra
Channel no. low

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
110 ]
ISM_2.4GHj 2420480000 GHz
100 84,750 dBuv/m
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9.04b n40-mode MCS3 ch03

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: n40 MCS3; ch09; 2452MHz

Operator: TFra

Comment: Channel no. low

Comment2: -

EUT Setup: 2

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.05a_b-mode_2Mbps_ch11

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.2478&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

b-mode Mbps; ch11. 2462MHz
PMa
Channel no. high

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.05b_h-mode_2Mbps_ch11

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

b-mode Mbps; ch11. 2462MHz
PMa
Channel no. high

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
1107
T 2,461100000 GHz
100T 97,271 dguvim
c 0T 2,461100000 GHz
S got 94,595 dBuV/m
2 7L ECC18 209 PK
a 2,483500000 GHz~
e 0T 58,695 dBLV/m
v ,
2 60t 9
) 4
50F 2,483500800 GHz
40+ 47,695 dBuV/m
30 : : : : : : —ISM 2.4CH: ||
2440 2450 2460 2470 2480 2488

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in MHz

52/220



22-1-0025001T03a-C01-A1

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.06a_g-mode_48Mbps_ch11

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

g-mode 48Mbps; ch11. 2462MHz
PMa
Channel no. high

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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9.06b_g-mode_48Mbps_ch11

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: g-mode 48Mbps; ch11. 2462MHz

Operator: PMa

Comment: Channel no. high

Comment2: -

EUT Setup: 2

Verdict: Passed

EUT Information
PMT number: 22-1-00250504_C02

Full Spectrum

1181
110t 2,461300000 GHz
T 102,970 dBpV/my
100T
c + v
S 90T
- 1 2,461000000 GHz
m
S 80T 94,147 dBuV/m
c 1 2,483500000-GH2,0 py
= 59,106 dBpV/Mr————
L 70T
(] 4
)
601 v
1 2,483500000 GHz
50+ 47,912 dBUVAN
38+ f f f f f f : f f !
2440 2450 2460 2470 2480 2488

Frequency in MHz

CETECOM_TR22-1-0025001T03a-C01-A1 54 /220



22-1-0025001T03a-C01-A1

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.07a_n-mode MCS7 ch11

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n-mode MCS7; ch11; 2462MHz
PMa
Channel no. high

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.07b_n-mode MCS7 ch11

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

n-mode MCS7; ch11; 2462MHz
PMa
Channel no. high

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.08a_n40-mode MCS3 ch09

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

n40 MCS3; ch09; 2452MHz

TFra

Channel no. high

2
Passed

PMT number: 22-1-00250S04_C02
Full Spectrum
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Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation:

9.08b _n40-mode MCS3 ch09

horizontal/vertical

Operating Mode: n40 MCS3; ch09; 2452MHz
Operator: TFra
Comment:
Comment2: -
EUT Setup: 2
Verdict: Passed
Full Spectrum
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1.3 Conducted measurements
RF output power

DUT Gated RMS Limit Max Gated EIRP  DutyCycle

Result
Frequency (dBm) (dBm) (dBm) (%)
b-mode 1Mbps; 2412MHz 2412.0000 | 2.0 30.0 2.0 99.840 PASS
b-mode 1Mbps; 2437MHz 2437.0000 | 2.3 30.0 2.3 99.840 PASS
b-mode 1Mbps; 2462MHz 2462.0000 | 2.2 30.0 2.2 99.840 PASS
b-mode 2Mbps; 2412MHz 2412.0000 | 2.1 30.0 2.1 99.671 PASS
b-mode 2Mbps; 2437MHz 2437.0000 | 2.5 30.0 2.5 99.671 PASS
b-mode 2Mbps; 2462MHz 2462.0000 | 2.3 30.0 2.3 99.671 PASS
b-mode 5.5Mbps; 2412MHz 2412.0000 | 2.0 30.0 2.0 99.180 PASS
b-mode 5.5Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 99.186 PASS
b-mode 5.5Mbps; 2462MHz 2462.0000 | 2.1 30.0 2.1 99.184 PASS
b-mode 11Mbps; 2412MHz 2412.0000 | 2.2 30.0 2.2 98.489 PASS
b-mode 11Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 98.489 PASS
b-mode 11Mbps; 2462MHz 2462.0000 | 2.2 30.0 2.2 98.385 PASS
g-mode 6Mbps; 2412MHz 2412.0000 | 2.1 30.0 2.1 98.525 PASS
g-mode 6Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 98.525 PASS
g-mode 6Mbps; 2462MHz 2462.0000 | 2.6 30.0 2.6 98.524 PASS
g-mode 9Mbps; 2412MHz 2412.0000 | 2.0 30.0 2.0 97.842 PASS
g-mode 9Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 97.842 PASS
g-mode 9Mbps; 2462MHz 2462.0000 | 2.4 30.0 2.4 97.842 PASS
g-mode 12Mbps; 2412MHz 2412.0000 | 2.0 30.0 2.0 97.206 PASS
g-mode 12Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 97.202 PASS
g-mode 12Mbps; 2462MHz 2462.0000 | 2.5 30.0 2.5 97.207 PASS
g-mode 18Mbps; 2412MHz 2412.0000 | 2.0 30.0 2.0 95.975 PASS
g-mode 18Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 95.959 PASS
g-mode 18Mbps; 2462MHz 2462.0000 | 2.4 30.0 2.4 95.960 PASS
g-mode 24Mbps; 2412MHz 2412.0000 | 2.0 30.0 2.0 94.582 PASS
g-mode 24Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 94.548 PASS
g-mode 24Mbps; 2462MHz 2462.0000 | 2.4 30.0 2.4 94.603 PASS
g-mode 36Mbps; 2412MHz 2412.0000 | 2.2 30.0 2.2 92.226 PASS
g-mode 36Mbps; 2437MHz 2437.0000 | 2.4 30.0 2.4 92.282 PASS
g-mode 36Mbps; 2462MHz 2462.0000 | 2.4 30.0 2.4 92.296 PASS
g-mode 48Mbps; 2412MHz 2412.0000 | 2.2 30.0 2.2 90.159 PASS
g-mode 48Mbps; 2437MHz 2437.0000 | 2.5 30.0 2.5 90.208 PASS
g-mode 48Mbps; 2462MHz 2462.0000 | 2.5 30.0 2.5 90.217 PASS
g-mode 54Mbps; 2412MHz 2412.0000 | 2.2 30.0 2.2 89.289 PASS
g-mode 54Mbps; 2437MHz 2437.0000 | 2.5 30.0 2.5 89.325 PASS
g-mode 54Mbps; 2462MHz 2462.0000 | 2.6 30.0 2.6 98.521 PASS
e 0|
n-mode MCSO0; 2412MHz 2412.0000 | 1.9 30.0 1.9 98.416 PASS
n-mode MCSO0; 2437MHz 2437.0000 | 2.1 30.0 2.1 98.411 PASS
n-mode MCSO0; 2462MHz 2462.0000 | 2.1 30.0 2.1 98.376 PASS
n-mode MCS1; 2412MHz 2412.0000 | 1.8 30.0 1.8 96.962 PASS
n-mode MCS1; 2437MHz 2437.0000 | 2.1 30.0 2.1 96.954 PASS
n-mode MCS1; 2462MHz 2462.0000 | 2.1 30.0 2.1 96.966 PASS
n-mode MCS2; 2412MHz 2412.0000 | 1.7 30.0 1.7 95.735 PASS
n-mode MCS2; 2437MHz 2437.0000 | 2.1 30.0 2.1 95.729 PASS
n-mode MCS2; 2462MHz 2462.0000 | 2.1 30.0 2.1 95.735 PASS
n-mode MCS3; 2412MHz 2412.0000 | 1.8 30.0 1.8 94.611 PASS
n-mode MCS3; 2437MHz 2437.0000 | 2.1 30.0 2.1 94.621 PASS
n-mode MCS3; 2462MHz 2462.0000 | 2.0 30.0 2.0 94.411 PASS
n-mode MCS4; 2412MHz 2412.0000 | 1.8 30.0 1.8 92.289 PASS
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n-mode MCS4; 2437MHz 2437.0000 | 2.1 30.0 2.1 92.442 PASS
n-mode MCS4; 2462MHz 2462.0000 | 2.1 30.0 2.1 92.215 PASS
n-mode MCS5; 2412MHz 2412.0000 | 1.7 30.0 1.7 90.311 PASS
n-mode MCS5; 2437MHz 2437.0000 | 2.1 30.0 2.1 90.320 PASS
n-mode MCS5; 2462MHz 2462.0000 | 2.0 30.0 2.0 90.327 PASS
n-mode MCS6; 2412MHz 2412.0000 | 1.7 30.0 1.7 89.910 PASS
n-mode MCS6; 2437MHz 2437.0000 | 2.1 30.0 2.1 89.440 PASS
n-mode MCS6; 2462MHz 2462.0000 | 2.0 30.0 2.0 89.429 PASS
n-mode MCS7; 2412MHz 2412.0000 | 1.7 30.0 1.7 88.937 PASS
n-mode MCS7; 2437MHz 2437.0000 | 2.1 30.0 2.1 88.799 PASS
n-mode MCS7; 2462MHz 2462.0000 | 2.0 30.0 2.0 88.815 PASS
n40 MCSO; 2422MHz 2422.0000 | 1.6 30.0 1.6 96.824 PASS
n40 MCSO; 2437MHz 2437.0000 | 2.0 30.0 2.0 96.809 PASS
n40 MCSO; 2452MHz 2452.0000 | 1.7 30.0 1.7 96.809 PASS
n40 MCS1; 2422MHz 2422.0000 | 1.8 30.0 1.8 94.278 PASS
n40 MCS1; 2437MHz 2437.0000 | 2.0 30.0 2.0 94.338 PASS
n40 MCS1; 2452MHz 2452.0000 | 1.7 30.0 1.7 94.333 PASS
n40 MCS2; 2422MHz 2422.0000 | 1.7 30.0 1.7 91.999 PASS
n40 MCS2; 2437MHz 2437.0000 | 2.0 30.0 2.0 91.938 PASS
n40 MCS2; 2452MHz 2452.0000 | 1.7 30.0 1.7 91.950 PASS
n40 MCS3; 2422MHz 2422.0000 | 1.5 30.0 1.5 90.098 PASS
n40 MCS3; 2437MHz 2437.0000 | 2.1 30.0 2.1 90.178 PASS
n40 MCS3; 2452MHz 2452.0000 | 1.8 30.0 1.8 90.182 PASS
n40 MCS4; 2422MHz 2422.0000 | 1.5 30.0 1.5 87.055 PASS
n40 MCS4; 2437MHz 2437.0000 | 1.9 30.0 19 87.325 PASS
n40 MCS4; 2452MHz 2452.0000 | 1.8 30.0 1.8 87.338 PASS
n40 MCS5; 2422MHz 2422.0000 | 1.6 30.0 1.6 84.540 PASS
n40 MCS5; 2437MHz 2437.0000 | 2.0 30.0 2.0 84.860 PASS
n40 MCS5; 2452MHz 2452.0000 | 1.6 30.0 1.6 84.914 PASS
n40 MCS6; 2422MHz 2422.0000 | 1.7 30.0 1.7 83.865 PASS
n40 MCS6; 2437MHz 2437.0000 | 2.0 30.0 2.0 83.410 PASS
n40 MCS6; 2452MHz 2452.0000 | 1.6 30.0 1.6 83.680 PASS
n40 MCS7; 2422MHz 2422.0000 | 1.7 30.0 1.7 82.508 PASS
n40 MCS7; 2437MHz 2437.0000 | 2.0 30.0 2.0 82.657 PASS
n40 MCS7; 2452MHz 2452.0000 | 1.6 30.0 1.6 82.674 PASS

Minimum Emission Bandwidth 6 dB

DUT Bandwidth | Limit Min Limit Max = Band Edge Band Edge
Frequency (MHz) (MHz) (MHz) Left Right

b-mode 2Mbps; 2412MHz 2412.0000 | 8.000000 0.500000 2408.0750 | 2416.0750
b-mode 2Mbps; 2437MHz 2437.0000 | 8.150000 0.500000 2432.9750 | 2441.1250
b-mode 2Mbps; 2462MHz 2462.0000 | 8.250000 0.500000 2457.8750 | 2466.1250
g-mode 48Mbps; 2412MHz 2412.0000 | 16.450000 | 0.500000 2403.8250 | 2420.2750
g-mode 48Mbps; 2437MHz 2437.0000 | 16.350000 | 0.500000 2428.8250 | 2445.1750
g-mode 48Mbps; 2462MHz 2462.0000 | 15.250000 | 0.500000 2454.3750 | 2469.6250
n-mode MCS7; 2412MHz 2412.0000 | 17.750000 | 0.500000 2403.1750 | 2420.9250
n-mode MCS7; 2437MHz 2437.0000 | 17.750000 | 0.500000 2428.1750 | 2445.9250
n-mode MCS7; 2462MHz 2462.0000 | 15.250000 | 0.500000 2454.3750 | 2469.6250
n40 MCS3; 2422MHz 2422.0000 | 35.900000 | 0.500000 2404.4250 | 2440.3250
n40 MCS3; 2437MHz 2437.0000 | 35.900000 | 0.500000 2419.4250 | 2455.3250
n40 MCS3; 2452MHz 2452.0000 | 36.500000 | 0.500000 2433.8250 | 2470.3250
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Emission Bandwidth 20 dB

Mode DUT Bandwidth | Limit Min Limit Max = Band Edge Band Edge
Frequency (MHz) (MHz) (MHz) Left Right

b-mode 2Mbps; 2412MHz 2412.0000 | 13.400000 | --- 2405.3500 | 2418.7500
b-mode 2Mbps; 2437MHz 2437.0000 | 13.300000 | --- 2430.4500 | 2443.7500
b-mode 2Mbps; 2462MHz 2462.0000 | 13.400000 | --- 2455.3500 | 2468.7500
g-mode 48Mbps; 2412MHz 2412.0000 | 18.500000 | --- 2402.8500 | 2421.3500
g-mode 48Mbps; 2437MHz 2437.0000 | 18.300000 | --- 2427.9500 | 2446.2500
g-mode 48Mbps; 2462MHz 2462.0000 | 17.500000 | --- 2453.2500 | 2470.7500
n-mode MCS7; 2412MHz 2412.0000 | 19.700000 | --- 2402.4500 | 2422.1500
n-mode MCS7; 2437MHz 2437.0000 | 19.500000 | --- 2427.4500 | 2446.9500
n-mode MCS7; 2462MHz 2462.0000 | 18.900000 | --- 2452.6500 | 2471.5500
n40 MCS3; 2422MHz 2422.0000 | 38.750000 | --- 2402.8750 | 2441.6250
n40 MCS3; 2437MHz 2437.0000 | 39.000000 | --- 2417.6250 | 2456.6250
n40 MCS3; 2452MHz 2452.0000 | 39.000000 | --- 2432.6250 | 2471.6250

Power Spectral Density

DUT Frequency Limit Max
Frequency (MHz) (dBm)
b-mode 2Mbps; 2412MHz 2412.000000 | 2412.775000 | -11.537 8.0 PASS
b-mode 2Mbps; 2437MHz 2437.000000 | 2437.825000 | -10.732 8.0 PASS
b-mode 2Mbps; 2462MHz 2462.000000 | 2461.375000 | -10.634 8.0 PASS
g-mode 48Mbps; 2412MHz 2412.000000 | 2417.025000 | -14.603 8.0 PASS
g-mode 48Mbps; 2437MHz 2437.000000 | 2436.425000 | -13.998 8.0 PASS
g-mode 48Mbps; 2462MHz 2462.000000 | 2461.425000 | -12.515 8.0 PASS
n-mode MCS7; 2412MHz 2412.000000 | 2411.675000 | -12.694 8.0 PASS
n-mode MCS7; 2437MHz 2437.000000 | 2436.775000 | -13.328 8.0 PASS
n-mode MCS7; 2462MHz 2462.000000 | 2461.425000 | -12.118 8.0 PASS
n40 MCS3; 2422MHz 2422.000000 | 2437.025000 | -16.465 8.0 PASS
n40 MCS3; 2437MHz 2437.000000 | 2440.775000 | -16.151 8.0 PASS
n40 MCS3; 2452MHz 2452.000000 | 2450.775000 | -16.378 8.0 PASS

Occupied Channel Bandwidth 99%

DUT Bandwidth  Limit Min Limit Max = Band Edge Band Edge
Frequency (MHz) (MHz) (MHz) Left Right

b-mode 2Mbps; 2412MHz 2412.0000 | 11.100000 | --- 2406.7500 | 2417.8500
b-mode 2Mbps; 2437MHz 2437.0000 | 10.900000 | --- 2431.7500 | 2442.6500
b-mode 2Mbps; 2462MHz 2462.0000 | 11.200000 | --- 2456.5500 | 2467.7500
g-mode 48Mbps; 2412MHz 2412.0000 | 16.600000 | --- 2403.7500 | 2420.3500
g-mode 48Mbps; 2437MHz 2437.0000 | 16.500000 | --- 2428.8500 | 2445.3500
g-mode 48Mbps; 2462MHz 2462.0000 | 16.300000 | --- 2453.8500 | 2470.1500
n-mode MCS7; 2412MHz 2412.0000 | 17.800000 | --- 2403.1500 | 2420.9500
n-mode MCS7; 2437MHz 2437.0000 | 17.700000 | --- 2428.2500 | 2445.9500
n-mode MCS7; 2462MHz 2462.0000 | 17.600000 | --- 2453.2500 | 2470.8500
n40 MCS3; 2422MHz 2422.0000 | 36.250000 | --- 2404.1250 | 2440.3750
n40 MCS3; 2437MHz 2437.0000 | 36.250000 | --- 2419.1250 | 2455.3750
n40 MCS3; 2452MHz 2452.0000 | 36.250000 | --- 2433.8750 | 2470.1250

Tx Spurious Emission

Mode DUT Frequency Result
(MHz)
b-mode 2Mbps; 2412MHz 2412.000000 PASS
b-mode 2Mbps; 2437MHz 2437.000000 PASS
b-mode 2Mbps; 2462MHz 2462.000000 PASS
g-mode 48Mbps; 2412MHz 2412.000000 PASS
g-mode 48Mbps; 2437MHz 2437.000000 PASS
g-mode 48Mbps; 2462MHz 2462.000000 PASS
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n-mode MCS7; 2412MHz 2412.000000 PASS
n-mode MCS7; 2437MHz 2437.000000 PASS
n-mode MCS7; 2462MHz 2462.000000 PASS
n40 MCS3; 2422MHz 2422.000000 PASS
n40 MCS3; 2437MHz 2437.000000 PASS
n40 MCS3; 2452MHz 2452.000000 PASS
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; b-mode 1Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.0 30.0 2.0 99.840 | PASS
Gated Trace
35T
30
20T
£ 10T
8 A e T T T T [ 1 4
s O
S -10T
o 1
20+ 1.971 dBrj
-30T
——t—t—tt+t+++—t+——+——+——+——+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2437 MHz; b-mode 1Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.3 30.0 2.3 99.840 | PASS
Gated Trace
35T
30
20T
= 10T
a P — — P S R — S P A S — — 1 — —]
s OT
S -107
K 1
20+ 2.275 dBml
-30T
——t—t—t—+—t+——+—t+—+——+——t+——+——+——+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2462 MHz; b-mode 1Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.2 30.0 2.2 99.840 | PASS
Gated Trace
35T
30
20T
= 10T
] T - I P P [ I R Py N — 1 S I A N S R
s OT
S -107
K 1
20+ 2.151 dBml
-30T
——t—t—t—+—t+——+—t+—+——+——t+——+——+——+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2412 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.1 30.0 2.1 99.671 | PASS
Gated Trace
35T
30
20T
= 10T
] P ey e [ S U PR [ I S S P S R N S 1 1
s OT
S -107
K 1
20+ 2.126 dBml
-30T
——tt—t—+—t+——+—t+—+——+——t+—+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2437 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.5 30.0 2.5 99.671 | PASS
Gated Trace
35T
30
20T
= 10T
a T 1T 1T T
s OT
S -107
K 1
20+ 2.450 dBml
-30T
——tt—t—+—t+——+—t+—+——+——t+—+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.3 30.0 2.3 99.671 | PASS
Gated Trace
35T
30
20T
= 10T
S i S O s e S o S e A ESY SO
s OT
S -107
K 1
20+ 2.270 dBml
-30T
——tt—t—+—t+—t+—+——t+—+—+——+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; b-mode 5.5Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.0 30.0 2.0 99.180 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
= oot 1.957 dBr]
-30T
——tt—t—+—+——+——+——+—t+—+—+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2437 MHz; b-mode 5.5Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 99.186 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
K 1
20+ 2.387 dBml
-30T
——tt—t—+—+——+——+——+—t+—+—+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2462 MHz; b-mode 5.5Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.1 30.0 2.1 99.184 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
K 1
20+ 2.137 dBml
-30T
——tt—t—+—+——+——+——+—t+—+—+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; b-mode 11Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.2 30.0 2.2 98.489 | PASS
Gated Trace
35T
30
20T
= 10T
] T
s OT
S -107
K 1
20+ 2.163 dBm|
-30T
———t—t—t+—t+—+—+—+—+——+—+—+—+—+—+—+—+—+-
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2437 MHz; b-mode 11Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 98.489 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
K 1
20+ 2.431 dBm|
-30T
———t—t—t—t+—+—+—+—+—+—+—+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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RF output power (2462 MHz; b-mode 11Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.2 30.0 2.2 98.385 | PASS
Gated Trace
35T
30
20T
= 10T
] T - - - C -
s OT
S -107
K 1
20+ 2.179 dBml
-30T
———t—t—t+—t+—+—+——+—+——+——t+——+——+——+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 6Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.1 30.0 2.1 98.525 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 2.146dBm|
-30T
———t—t—t+—t+—+—+—+—+——+—+—+—+—+—+—+—+—+-
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 6Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 98.525 | PASS
Gated Trace
35T
30
20T
= 10T
a —_— e
s OT
S -107
| 20: 2.412 dBm|
-30T
———t—t—t+—t+—+—+—+—+——+—+—+—+—+—+—+—+—+-
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 6Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.6 30.0 2.6 98.524 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
p 20“ 2.600dBm|
-30T
———t—t—t+—t+—+—+—+—+——+—+—+—+—+—+—+—+—+-
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 9Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.0 30.0 2.0 97.842 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 2.026dBm|
-30T
—tt—t—t+—+—+—+—+——+—t+——+——t+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 9Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 97.842 | PASS
Gated Trace
35T
30
20T
= 10T
a " P S S SV P S S Oy S S e S S |
s OT
S -107
- 20“ 2.415 dBml
-30T
—tt—t—t+—+—+—+—+——+—t+——+——t+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 9Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.4 30.0 2.4 97.842 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20“ 2.429 dBml
-30T
—tt—t—t+—+—+—+—+——+—t+——+——t+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 12Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.0 30.0 2.0 97.206 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 2.024dBm|
-30T
——t—t—t—t—+—+—+——+—+——+—t+——t+—t+——+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 12Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 97.202 | PASS
Gated Trace
35T
30
20T
= 10T
a —_—_—T A 1]
s OT
S -107
- 20“ 2.425 dBml
-30T
—t—t—t—t+—+—+——+—+——+—t+——+——+—+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 12Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.5 30.0 2.5 97.207 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
p 20“ 2.539dBm|
-30T
——t—t—t—t—+—+—+——+—+——+—t+——t+—t+——+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 18Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.0 30.0 2.0 95.975 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
- 20: 2.024dBm|
-30T
—ttt—t+—+——+——+—+——+——+——+——+—+—t+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 18Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 95.959 | PASS
Gated Trace
35T
30
20T
= 10T
a P S P R Y ey S AR G gy Sy Sy Sy AN [ e Fympy Sy A ||
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S -107
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-30T
—ttt—t+—+——+——+—+——+——+——+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 09 1
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 18Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.4 30.0 2.4 95.960 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
= ol 2.417 dBr]
-30T
—ttt—t+—t+——+——+—+——+——+——+——+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 24Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.0 30.0 2.0 94.582 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
= ol 1.976 dBm
-30T
—tttt—+——t+——+——+——+——+——+——+—+—t+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 24Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 94.548 | PASS
Gated Trace
35T
30
201
= 10T
a "N R USSP SR SRR NSRS Uy PRy SRS AUy SR Sy Py SRy SRy SUSUY SSUYS P ey
s OT
S -107
= ol 2.391 dBm
-30T
——tttt+—+—t+—t+——+—t+—t+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 24Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.4 30.0 2.4 94.603 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
= ol 2.371 dBm
-30T
—tttt—+——t+——+——+——+——+——+——+—+—t+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 36Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.2 30.0 2.2 92.226 | PASS
Gated Trace
35T
30
20T
= 10T
] T N -
s OT
S -107
- 20: 2.161 dBm
-30T
+———t—ttt—+—+—+—t+——t+——+—t+—+—+ |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 36Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.4 30.0 2.4 92.282 | PASS
Gated Trace
35T
30
20T
= 10T
a PO P Oy G ey g S S AP St [ N S R S |
s OT
S -107
- 20: 2.433 dBm
-30T
+—ttt—t+—+——+——+——+——+——+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 36Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.4 30.0 2.4 92.296 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
1 20: 2.431 dBm
-30T
+—tttt+—+—+—+——t+——t+—t+—t+—+—+— |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.2 30.0 2.2 90.159 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
p 20“ 2.203 dBm
-30T
+———tt++—t+—t+——t+——t+—+——+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.5 30.0 2.5 90.208 | PASS
Gated Trace
35T
30
20T
= 10T
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0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.5 30.0 2.5 90.217 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20“ 2.457 dBm
-30T
+——tt+—+—+—t+——t+——t+—t+—+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; g-mode 54Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 2.2 30.0 2.2 89.289 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
- 20: 2.206 dBm
-30T
——ttt—t——+—+—+—t+—t+——+——+——+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; g-mode 54Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.5 30.0 2.5 89.325 | PASS
Gated Trace
35T
30
20T
= 10T
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0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; g-mode 54Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.6 30.0 2.6 98.521 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
p 20“ 2.582dBm|
-30T
———t—t—t—t+—+—+——+—+——t+—+—t+——+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCSO0 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.9 30.0 1.9 98.416 | PASS
Gated Trace
35T
30
20T
= 10T
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0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCSO0 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 98.411 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20“ 2.145dBm|
-30T
——t—t—t+—t+—+—+—+—+——+——t+—+—+—+—+—+—+—+-
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

CETECOM_TR22-1-0025001T03a-C01-A1

100/ 220



22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCSO0 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.1 30.0 2.1 98.376 | PASS
Gated Trace
35T
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20T
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0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS1 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.8 30.0 1.8 96.962 | PASS
Gated Trace
35T
30
20T
= 10T
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0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS1 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 96.954 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
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p 20“ 2.100dBm|
-30T
——t—t—t—tt—+—+—+—+—+—+——t+——+—+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCSL1 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.1 30.0 2.1 96.966 | PASS
Gated Trace
35T
30
20T
= 10T
R U g Py m P e ey e P P P s Py e R e gy —+H
s OT
S -107
p 20“ 2.061 dBml
-30T
—t—tttt—t—+——+—t+——+—+—+—+—+ —t
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS2 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.7 30.0 1.7 95.735 | PASS
Gated Trace
35T
30
201
= 10T
a Tt
s OT
S -107
= ol 1.729 dBr]
-30T
—tttt—t+—+——+—+——+——+—+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS2 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 95.729 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
- 20: 2.098dBm|
-30T
—tttt—t+—+——+—+——+——+—+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCS2 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.1 30.0 2.1 95.735 | PASS
Gated Trace
35T
30
20T
= 10T
a N S S N IR P R R Ry R P IS AN [P Ry S A P
s OT
S -107
- 20: 2.056dBm|
-30T
—tttt—t+—+——+—+——+——+—+—+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 09 1
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS3 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.8 30.0 1.8 94.611 | PASS
Gated Trace
35T
30
201
= 10T
a T e e o 1
s OT
S -107
= ol 1.757 dBm
-30T
—tttt—+——t+——+——+——+——+——+——+—+—t+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS3 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 94.621 | PASS
Gated Trace
35T
30
201
= 10T
a T
s OT
S -107
= ol 2.101 dBm
-30T
——tttt+—+—t+—t+——+—t+—t+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCS3 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.0 30.0 2.0 94.411 | PASS
Gated Trace
35T
30
201
= 10T
e ¥Rt P, s e Yy e PRV e Sy s RV Y Vs PP FP AR Y
s OT
S -107
- 20" 2.048 dBm
-30T
——tttt+—+—t+—t+——+—t+—t+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS4 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.8 30.0 1.8 92.289 | PASS
Gated Trace
35T
30
20T
= 10T
S Tl |
s OT
S -107
1 20: 1.762 dBm
-30T
+——t—ttt—+——+—+—+——+——+—+—t+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS4 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 92.442 | PASS
Gated Trace
35T
30
20T
= 10T
] T - I - - |- I
s OT
S -107
- 20: 2.134 dBm
-30T
ettt +—t : : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCS4 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.1 30.0 2.1 92.215 | PASS
Gated Trace
35T
30
20T
= 10T
e e VRV P PPRPY e AR PP AP e e PO PO RPERE R
s OT
S -107
- 20: 2.060 dBm
-30T
+—t—t—ttt—t—+—+—t+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS5 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.7 30.0 1.7 90.311 | PASS
Gated Trace
35T
30
20T
= 10T
S T e e e —
s OT
S -107
- 20“ 1.708 dBm
-30T
+———ttt—+—+—+—t+——t+——t+——t+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS5 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 90.320 | PASS
Gated Trace
35T
30
20T
= 10T
a T.
s OT
S -107
- 20“ 2.115 dBm
-30T
+———ttt—+—+—+—t+——t+——t+——t+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCS5 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.0 30.0 2.0 90.327 | PASS
Gated Trace
35T
30
20T
= 10T
a T -
s OT
S -107
p 20“ 1.964 dBm
-30T
+———ttt—+—+—+—t+——t+——t+——t+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS6 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.7 30.0 1.7 89.910 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 1.739 dBm
-30T
+———tt—+t+—t+——t+——+——+——+—+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS6 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 89.440 | PASS
Gated Trace
35T
30
201
= 10T
o T
s OT
S -107
= ol 2.107 dBm
-30T
+———ttt—t+——+——+—+—+—t+——t+—+——+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCS6 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.0 30.0 2.0 89.429 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
= ol 2.002 dBm
-30T
+———ttt—t+——+——+—+—+—t+——t+—+——+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2412 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 1.7 30.0 1.7 88.937 | PASS
Gated Trace
35T
30
20T
= 10T
a - R P
s OT
S -107
= ol 1.718 dBm
-30T
——tt—tt+—+——t+——+——+——+—t+—t+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins

Gated Trace

Overall

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 88.799 | PASS
Gated Trace
35T
30
201
= 10T
3 T g . . .
s OT
S -107
- 20" 2.082 dBm
-30T
—————t—t—tt—t+—t+—t—+—t+—+— —t+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2462 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2462.000000 2.0 30.0 2.0 88.815 | PASS
Gated Trace
35T
30
201
= 10T
g T 5
s OT
S -107
- 20“ 1.983 dBm
-30T
——tttt+—t+——t+——+——+——+—t+—+—+—+—+—+
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCSO (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.6 30.0 1.6 96.824 | PASS
Gated Trace
35T
30
20T
£ 10T
8 T
s T
S -10T
- T 1.569 dB
0] 1.569 dBn]
-30T
——ttt+———+—t+—+—+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Time in s
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCSO (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.0 30.0 2.0 96.809 | PASS
Gated Trace
35T
30
20T
= 10T
8 T e T T T
s OT
S -107
- 20: 1.983 dBm|
-30T
——t—t—t—t—t+—+——+——+——+——+—+—t+——+—+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCSO (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.7 30.0 1.7 96.809 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 1.726dBm|
-30T
——t—t—t—t—t+—+——+——+——+——+—+—t+——+—+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,9
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS1 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.8 30.0 1.8 94.278 | PASS
Gated Trace
35T
30
201
= 10T
a T el L L — -
s OT
S -107
= Lok 1.770 dBm
-30T
—tttt—t—t+—t+——t+—+——+—t+—+—+—+ |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS1 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.0 30.0 2.0 94.338 | PASS
Gated Trace
35T
30
201
= 10T
a T P A A W R P A T 1
s OT
S -107
- 20: 1.993 dBm
-30T
——tttt—t—t—t+——t—t+—t+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS1 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.7 30.0 1.7 94.333 | PASS
Gated Trace
35T
30
201
= 10T
3 1
s OT
S -107
= Lok 1.740 dBm
-30T
——tttt—t—t—t+——t—t+—t+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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128 /220



22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS2 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.7 30.0 1.7 91.999 | PASS
Gated Trace
35T
30
20T
= 10T
g T ) .
s OT
S -107
- 20: 1.697 dBm
-30T
e T S . A R E—— —t : : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS2 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.0 30.0 2.0 91.938 | PASS
Gated Trace
35T
30
20T
= 10T
a ) P S AU U PO S S SV N P R S S I P R S S
s OT
S -107
- 20: 1.991 dBm
-30T
-+ttt |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS2 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.7 30.0 1.7 91.950 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 1.718 dBm
-30T
-+ttt |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.5 30.0 1.5 90.098 | PASS
Gated Trace
35T
30
20T
= 10T
s OT
S -107
- 20: 1.512 dBm
-30T
ettt —t —t——t—t : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.1 30.0 2.1 90.178 | PASS
Gated Trace
35T
30
20T
= 10T
s OT
S -107
- 20: 2.091 dBm
-30T
+———tt++—t+—t+——t+——t+—+——+—+—+—+—+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.8 30.0 1.8 90.182 | PASS
Gated Trace
35T
30
201
= 10T
a Tt
s OT
S -107
= Lok 1.753 dBm
-30T
——tt+—+—t+——t+—t+—t+—+—+—+— |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS4 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.5 30.0 1.5 87.055 | PASS
Gated Trace
35T
30
20T
= 10T
e O S S ——— " -
s OT
S -107
- T 1.523 dB
20} 1.523 dB
-30T
e T . T T S . E—— H
0 0,1 0,2 0,3 0,4 0,5 0,6
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS4 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 1.9 30.0 1.9 87.325 | PASS
Gated Trace
35T
30
20T
= 10T
] T . L N o
s OT
S -107
- 20: 1.913 dBm
-30T
——tttt+—t+——+——+—t+——+—+—+—+—+—+—H
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS4 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.8 30.0 1.8 87.338 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 1.759 dBm
-30T
ettt —t——— : : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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137/220



22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS5 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.6 30.0 1.6 84.540 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- T 1.597 dB
201 1597 dr
-30T
-ttt |
0 0,1 0,2 0,3 0,4 0,5 0,6
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS5 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.0 30.0 2.0 84.860 | PASS
Gated Trace
35T
30
20T
= 10T
a T |
s OT
S -107
- T 2.014 dB
20} 2.014 dB
-30T
———ttttt—t—t—+—+—+— —
0 0,1 0,2 0,3 0,4 0,5 0,6 0,8 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS5 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.6 30.0 1.6 84.914 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
K 1
20+ 1.597 dBm
-30T
-ttt
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7 0,8 0,8
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS6 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.7 30.0 1.7 83.865 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- T 1.685 dB
20} 1.685 dB
-30T
e R T T R — —t——t—t——t+—+—+—
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS6 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.0 30.0 2.0 83.410 | PASS
Gated Trace
35T
30
20T
= 10T
] —
s OT
S -107
- T 1.990 dB
0] 1.990 dBn
-30T
1+ —t——t—t+— |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS6 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.6 30.0 1.6 83.680 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
K 1
20+ 1.646 dBm
-30T
Attt —t——t—t+— |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2422 MHz; n40 MCS7 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2422.000000 1.7 30.0 1.7 82.508 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- T 1.653 dB
20} 1.653 dB|
-30T
—r——tt—t—t+—+ ——t—t : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2437 MHz; n40 MCS7 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2437.000000 2.0 30.0 2.0 82.657 | PASS
Gated Trace
35T
30
20T
= 10T
g 1
s OT
S -107
- 20: 2.021 dBr_ri
-30T
———t—t—t—t+—+ ————f : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

RF output power (2452 MHz; n40 MCS7 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2452.000000 1.6 30.0 1.6 82.674 | PASS
Gated Trace
35T
30
20T
= 10T
a T
s OT
S -107
- 20: 1.632 dBm
-30T
———t—t—t—t+—+ ————f : |
0 0,1 0,2 0,3 0,4 0,5 0,6 0,7
Timeins
Gated Trace Overall Limit
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2412 MHz; b-mode 2Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 8.000000 0.500000 - 2408.075000 2416.075000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -7.8 | PASS

6 dB Bandwidth

Frequency in MHz

£
o
©
£
2
3
8.000 MHzZ
t t t
2392 2400 2410
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 68 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.39 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2437 MHz; b-mode 2Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 8.150000 0.500000 - 2432.975000 2441.125000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -7.5 | PASS

6 dB Bandwidth

2440

Frequency in MHz

£

o

©

£

2

3

8150 MHzZ
t t t
2417 2430
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 59 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.42 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2462 MHz; b-mode 2Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 8.250000 0.500000 - 2457.875000 2466.125000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -7.6 | PASS

6 dB Bandwidth

Frequency in MHz

£
o
©
£
2
3
8250 MHz]
t t t
2442 2450 2460
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 39/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.33dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2412 MHz; g-mode 48Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.450000 0.500000 - 2403.825000 2420.275000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -11.3 | PASS

6 dB Bandwidth

CETECOM_TR22-1-0025001T03a-C01-A1

-10T
1 il bl

£

o

©

£

2

3

16.450 MHz
t t t t t t t t i
2392 2400 2410 2420 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2437 MHz; g-mode 48Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.350000 0.500000 - 2428.825000 2445.175000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -10.6 | PASS

6 dB Bandwidth

-20T

£

o

©

£

2

3

16.350 MHz
t t t t t t t t i
2417 2430 2440 2450
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2462 MHz; g-mode 48Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

CETECOM_TR22-1-0025001T03a-C01-A1

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 15.250000 0.500000 - 2454.375000 2469.625000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -9.9 | PASS
6 dB Bandwidth
£
m
©
£
<
3
15.250 MHz
t t t t t t t t |
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.17dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2412 MHz; n-mode MCS7 (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.750000 0.500000 - 2403.175000 2420.925000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -10.2 | PASS

6 dB Bandwidth

M/LWWW“W”"WMM

Frequency in MHz

-10T
£
o
©
£
2
3
17.750 MHz|
t t t
2392 2400 2410
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 75 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2437 MHz; n-mode MCS7 (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.750000 0.500000 - 2428.175000 2445.925000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -10.1 | PASS

6 dB Bandwidth

! bl Pl

£

o

©

£

2

3

17.750 MHz|
t t t t t t t t i
2417 2430 2440 2450
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 58 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Minimum Emission Bandwidth 6 dB (2462 MHz; n-mode MCS7 (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 15.250000 0.500000 - 2454.375000 2469.625000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -8.8 | PASS
6 dB Bandwidth
£
m
©
£
<
3
15.250 MHz
t t t t t t t t |
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 60 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.40dB 0.50 dB

CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

Emission Bandwidth 20 dB (2422 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 38.750000 - - 2402.875000 2441.625000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 -5.8 | PASS

Level in dBm

20 dB Bandwidth

38.750 MHZ,

2382 2400 2420 2440 2462
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 93 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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156/ 220



22-1-0025001T03a-C01-A1

Emission Bandwidth 20 dB (2437 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 39.000000 - - 2417.625000 2456.625000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 -6.1 | PASS

Level in dBm

20 dB Bandwidth

39.000 MHz

2397 2420 2440 2460 2477
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 42 [ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Emission Bandwidth 20 dB (2452 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 39.000000 - - 2432.625000 2471.625000

(continuation of the "20 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 -6.3 | PASS
20 dB Bandwidth
O__
-10T
-20T
S 1
8
£ 307
§ J
3 -407
-501
i 39.000 MHz
-60T
} } } } } } } —
2412 2420 2440 2460 2480
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 57 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2412 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2412.775000 | -11.537 8.0 | PASS
Power Spectral Density
10T
O__
E 207
©
£ ]
S 407
3
-607]
t t t t t t t t t t t |
2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 96 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.33dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2437 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.825000 | -10.732 8.0 | PASS
Power Spectral Density
10E
O__
E 207
©
£ ]
S 407
3
-607
t t t t t t t t t t t |
2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 50 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.27dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2462 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2461.375000 | -10.634 8.0 | PASS
Power Spectral Density
10E
O__
E 207
©
£ ]
S 407
3
-607
t t t t t t t t t t t |
2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 87 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2412 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2417.025000 | -14.603 8.0 | PASS
Power Spectral Density
10T
O__
S
m
©
£
g
3
T t t t t t t t t t t |
2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 43 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2437 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2436.425000 | -13.998 8.0 | PASS
Power Spectral Density
10T
O__
S
m
©
£
g
3
t t t t t t t t t t t |
2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 42 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.39dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2462 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2461.425000 | -12.515 8.0 | PASS
Power Spectral Density
10T
O__
S
m
©
£
g
3
t t t t t t t t t t t |
2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 28 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2412 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.675000 | -12.694 8.0 | PASS
Power Spectral Density
10T
O__

Level in dBm

2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 113/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

CETECOM_TR22-1-0025001T03a-C01-A1

165/ 220



22-1-0025001T03a-C01-A1

Power Spectral Density (2437 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2436.775000 | -13.328 8.0 | PASS
Power Spectral Density
10T
O__

Level in dBm

2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 110/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

CETECOM_TR22-1-0025001T03a-C01-A1

166/ 220



22-1-0025001T03a-C01-A1

Power Spectral Density (2462 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2461.425000 | -12.118 8.0 | PASS
Power Spectral Density
10T
O__
S
m
©
£
g
3
t t t t t t t t t t t |
2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 12.000 ms 12.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 93 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22dB 0.50dB

CETECOM_TR22-1-0025001T03a-C01-A1

167/ 220



22-1-0025001T03a-C01-A1

Power Spectral Density (2422 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2437.025000 | -16.465 8.0 | PASS
Power Spectral Density
10T
O__
E 201
©
£ T
g
o 40T
-
-607

2392 2400 2410 2420
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~ 1200
Sweeptime 24.000 ms 24.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 114 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2437 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2440.775000 | -16.151 8.0 | PASS
Power Spectral Density
10E
O__
E 207
©
£ ]
S 407
3
-607
t t t t t t t t t t t —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~ 1200
Sweeptime 24.000 ms 24.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 108 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18dB 0.50dB
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22-1-0025001T03a-C01-A1

Power Spectral Density (2452 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2450.775000 | -16.378 8.0 | PASS
Power Spectral Density
10E
O__
E 207
©
£ ]
S 407
3
-607
t t t t t t t
2422 2430 2440 2450
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~ 1200
Sweeptime 24.000 ms 24.000 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 124 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00dB 0.50dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2412 MHz; b-mode 2Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 11.100000 - - 2406.750000 2417.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

Level in dBm

99 % Bandwidth

11.100 MHz

2392 2400 2410 2420 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 17 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2437 MHz; b-mode 2Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 10.900000 - - 2431.750000 2442.650000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS
99 % Bandwidth
ot
s
-10 T
-15 7
-20 T WL,
-25 T \V‘
£ -30 T
E 35 T \
g -40 T \
| A
55 T N | ‘/wa ‘V‘ﬁ N
[ i v v U
'60 N 10900 MHz |
-65 mmw,\e““\*“/\,"\/ e !
2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 25/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2462 MHz; b-mode 2Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 11.200000 - - 2456.550000 2467.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS

Level in dBm

99 % Bandwidth

11.200 MHZ|

2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2412 MHz; g-mode 48Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.600000 - - 2403.750000 2420.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

Level in dBm

16.600 MHz

i AN\ TN

Frequency in MHz

2392 2400 2410
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2437 MHz; g-mode 48Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 - - 2428.850000 2445.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

Level in dBm

99 % Bandwidth

ALY NS

16.500 MHZ|

2417 2430 2440 2450 2457
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 15/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2462 MHz; g-mode 48Mbps (5

dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.300000 - - 2453.850000 2470.150000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS

99 % Bandwidth

Level in dBm

16.300 MHz

I ALV A AW W)

2442 2450 2460
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 8/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2412 MHz; n-mode MCS7 (5 dBm);

20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.800000 - - 2403.150000 2420.950000

DUT Frequency Result
(MHz)
2412.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

7 AT

£

o

©

£

2

3

17.800 MHz|
t t t t t t t i
2392 2400 2410 2420 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 38/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2437 MHz; n-mode MCS7 (5 dBm);

20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 - - 2428.250000 2445,950000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

107 R T ey

£

o

©

£

2

3

17.700 MHz|
t t t t t t t t i
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 51/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2462 MHz; n-mode MCS7 (5 dBm);

20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.600000 - - 2453.250000 2470.850000

DUT Frequency Result
(MHz)
2462.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

LWL S w1y

Frequency in MHz

O__
-10T
£
o
©
£
2
3
17.600 MHz|
t t t
2442 2450 2460
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 66 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2422 MHz; n40 MCS3 (5 dBm); 40

MH2z)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 - - 2404.125000 2440.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

Level in dBm

99 % Bandwidth

et Ay

36.250 MHZ|

2382 2400 2420 2440 2462
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 65 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2437 MHz; n40 MCS3 (5 dBm); 40

MH2z)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10-2013
99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.250000 - - 2419.125000 2455.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

10t WI\/M"\

Level in dBm

36.250 MHZ,

2397 2420 2440 2460
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 52 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Occupied Channel Bandwidth 99% (2452 MHz; n40 MCS3 (5 dBm); 40

MH2z)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.250000 - - 2433.875000 2470.125000

DUT Frequency Result
(MHz)
2452.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

VLISVt VatuaS IOV

2460

Frequency in MHz

O__
-10T
-201
| J
8
£ 307
§ J
3 -407
-501
i 36.250 MHz
-60T
t t t
2412 2420 2440
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 42 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.23 dB 0.30 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2412 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -49.6 16.6 -33.0
2488.497131 -63.3 30.3 -33.0
4827.154590 -64.4 31.3 -33.0
2345.231092 -65.5 32.4 -33.0
2385.063025 -66.0 33.0 -33.0
3617.848810 -66.5 33.5 -33.0
2365.147059 -66.9 33.9 -33.0
2375.105042 -67.0 34.0 -33.0
2355.189076 -67.3 34.3 -33.0
2335.273109 -67.3 34.3 -33.0
2315.357143 -67.3 34.3 -33.0
2255.609244 -67.4 34.4 -33.0
2265.567227 -67.4 34.4 -33.0
2325.315126 -67.5 34.5 -33.0
1966.827731 -67.5 34.5 -33.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Spurious

Level in dBm

-80T
———1+— } } ———t+ } } ———1+ +—
30M 5060 8@00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
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Connectorl in dBi

Gain

oT—t+—+—+++— t

30M 5060 8@ooM 200 3004006600 8001G
Frequency in Hz

Connectorl

Connectorl in dB

Attenuation

2G 3G 4G5G6 810G

30M 5060 8Q.00M 200 30040600 8001G
Frequency in Hz

Connectorl

Pre Measurement 1

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2437 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
3657.825861 -65.8 33.9 -31.9
2508.485657 -66.0 34.1 -31.9
2488.497131 -66.9 35.0 -31.9
2518.479919 -67.0 35.1 -31.9
4877.125903 -68.1 36.2 -31.9
2498.491394 -68.6 36.7 -31.9
2395.021008 -69.1 37.2 -31.9
2355.189076 -69.8 37.9 -31.9
2528.474182 -71.4 39.5 -31.9
2385.063025 -71.4 39.5 -31.9
2588.439758 -71.6 39.7 -31.9
2275.525210 -72.0 40.1 -31.9
2365.147059 -72.4 40.5 -31.9
7315.725988 -73.1 41.1 -31.9
2538.468445 -74.0 42.1 -31.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious

Level in dBm

30M 5060 8a00M 200 30040%G00 8001G
Frequency in Hz

Limit —— Sum Level Threshold

CETECOM_TR22-1-0025001T03a-C01-A1

2G 3G 4G5G6 810G

20&@6G

X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

oT—t+—+—+++— t

30M 5060 8@ooM 200 3004006600 8001G
Frequency in Hz

Connectorl

Connectorl in dB

Attenuation

2G 3G 4G5G6 810G

30M 5060 8Q.00M 200 30040600 8001G
Frequency in Hz

Connectorl

Pre Measurement 1

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB

CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2462 MHz; b-mode 2Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
24815.679877 -56.9 24.1 -32.8
24625.788887 -57.3 245 -32.8
24715.737250 -57.6 24.8 -32.8
20528.141203 -57.6 24.8 -32.8
24655.771674 -57.7 24.9 -32.8
22626.936358 -57.7 24.9 -32.8
25955.025818 -57.8 25.0 -32.8
25385.352847 -57.9 25.1 -32.8
25975.014343 -57.9 25.1 -32.8
22936.758500 -57.9 25.1 -32.8
25835.094666 -57.9 25.1 -32.8
21997.297811 -58.0 25.2 -32.8
20787.992031 -58.0 25.2 -32.8
25255.427433 -58.1 25.3 -32.8
24825.674139 -58.1 25.3 -32.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious
0__
20T
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30M 5060 8@00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

oT—t+—+—+++— t

30M 5060 8@ooM 200 3004006600 8001G
Frequency in Hz

Connectorl

Connectorl in dB

Attenuation

2G 3G 4G5G6 810G

30M 5060 8Q.00M 200 30040600 8001G
Frequency in Hz

Connectorl

Pre Measurement 1

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.20 dB 0.50 dB

CETECOM_TR22-1-0025001T03a-C01-A1
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2412 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.559661 -32.9 -60.6 -34.9 25.7 | PASS

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2395.021008 -32.9 -2.0 -34.9
2385.063025 -54.8 19.9 -34.9
2375.105042 -56.4 215 -34.9
2195.861345 -57.2 22.3 -34.9
2335.273109 -57.4 22.5 -34.9
2146.071429 -57.5 22.6 -34.9

2325.315126 -57.6 22.7 -34.9

2365.147059 -57.7 22.8 -34.9

2225.735294 -57.8 22.9 -34.9
2076.365546 -57.9 23.0 -34.9
2355.189076 -57.9 23.0 -34.9

34.978992 -58.0 23.1 -34.9
2185.903361 -58.0 23.1 -34.9

30.000000 -58.0 23.1 -34.9
1887.163866 -58.2 23.3 -34.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

CETECOM_TR22-1-0025001T03a-C01-A1

192/220



22-1-0025001T03a-C01-A1

Level in dBm

X

30M 5060 8a00M

Spurious

200 3004000 8001G 2G 3G 4G5G6 810G 20@6G

Frequency in Hz

Limit —— Sum Level Threshold X Critical

Final Critical L 2 Fail L Pass
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

0 —t——t—+—
30M 5060 8(a.00M

Connectorl

Connectorl in dB

200 3004006600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

CETECOM_TR22-1-0025001T03a-C01-A1

200 30040600 8001G 2G 3G 4G5G6 810G
Frequency in Hz
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22-1-0025001T03a-C01-A1

FinalMeas_2395021008Hz

Level in dBm

2385,021

2390 2395 2400 2405,021
Frequency in MHz

Sum Level —— Limit

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level 0.000 dBm -30.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 30.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2437 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -63.2 29.3 -33.9
2488.497131 -63.9 30.0 -33.9
2508.485657 -65.1 31.2 -33.9
2498.491394 -65.5 31.6 -33.9
2385.063025 -66.0 32.2 -33.9
2518.479919 -66.2 32.3 -33.9
3657.825861 -66.2 32.3 -33.9
2375.105042 -69.6 35.8 -33.9
2355.189076 -70.1 36.2 -33.9
2365.147059 -71.0 37.1 -33.9
2528.474182 -71.0 37.1 -33.9
2275.525210 -71.3 37.4 -33.9
2538.468445 -71.4 37.6 -33.9
2345.231092 -72.7 38.8 -33.9
7315.725988 -72.8 38.9 -33.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious

Level in dBm

30M 5060 8a00M 200 3004000 8001G 2G 3G 4G5G6 810G 20&@6G

Limit

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in Hz

Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

oT—t+—+—+++— t

30M 5060 8@ooM 200 3004006600 8001G
Frequency in Hz

Connectorl

Connectorl in dB

Attenuation

2G 3G 4G5G6 810G

30M 5060 8Q.00M 200 30040600 8001G
Frequency in Hz

Connectorl

Pre Measurement 1

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2462 MHz; g-mode 48Mbps (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
25935.037293 -45.4 115 -33.8
24735.725776 -46.2 124 -33.8
24675.760200 -46.8 13.0 -33.8
24575.817573 -46.9 13.0 -33.8
25235.438908 -47.2 13.4 -33.8
17309.988632 -47.2 13.4 -33.8
20538.135465 -47.2 134 -33.8
24775.702826 -47.3 135 -33.8
25835.094666 -47.4 135 -33.8
24475.874947 -47.4 13.6 -33.8
24535.840523 -47.5 13.6 -33.8
25395.347110 -47.5 13.7 -33.8
19088.967382 -47.6 13.8 -33.8
25945.031555 -47.6 13.8 -33.8
25315.393009 -47.7 13.9 -33.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious
0__
20T
e 1
o
S -401
£
Rl MW
>
3 -60T
-80T
———1+— ——— } 1+ +—
30M 5060 8@00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit ——  Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

0 —t——t—+—
30M 5060 8(a.00M

Connectorl

Connectorl in dB

200 3004006600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

Pre Measurement 1

200 30040600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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201/220



22-1-0025001T03a-C01-A1

Tx Spurious Emission (2412 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.958664 -31.2 -58.4 -34.1 24.3 | PASS

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -31.2 -2.9 -34.1
2385.063025 -54.3 20.2 -34.1
2365.147059 -57.0 22.9 -34.1
2315.357143 -57.2 23.1 -34.1
2126.155462 -57.2 23.1 -34.1
1807.500000 -57.2 23.1 -34.1
34.978992 -57.4 23.3 -34.1
30.000000 -57.4 23.3 -34.1
2275.525210 -57.5 23.4 -34.1
1817.457983 -57.5 235 -34.1
2175.945378 -57.5 23.5 -34.1
2156.029412 -57.7 23.7 -34.1
2375.105042 -57.8 23.7 -34.1
1747.752101 -57.8 23.7 -34.1
1917.037815 -57.8 23.7 -34.1
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious
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Frequency in Hz
Limit —— Sum Level Threshold X Critical
X Final Critical L 2 Fail Pass
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

0 —t——t—+—
30M 5060 8(a.00M

Connectorl

Connectorl in dB

200 3004006600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

CETECOM_TR22-1-0025001T03a-C01-A1

200 30040600 8001G 2G 3G 4G5G6 810G
Frequency in Hz
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22-1-0025001T03a-C01-A1

FinalMeas_2395021008Hz

Level in dBm

2385,021

2390 2395 2400 2405,021
Frequency in MHz

Sum Level —— Limit

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level 0.000 dBm -30.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 30.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2437 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -63.4 29.2 -34.2
2488.497131 -64.3 30.1 -34.2
2385.063025 -66.1 31.9 -34.2
2518.479919 -66.2 32.0 -34.2
3657.825861 -66.2 32.0 -34.2
2508.485657 -66.9 32.7 -34.2
2498.491394 -66.9 32.7 -34.2
2375.105042 -68.7 34.5 -34.2
2528.474182 -69.6 35.4 -34.2
2355.189076 -70.6 36.4 -34.2
2365.147059 -71.0 36.8 -34.2
2275.525210 -71.4 37.2 -34.2
2345.231092 -73.0 38.7 -34.2
2538.468445 -73.0 38.8 -34.2
7315.725988 -73.2 39.0 -34.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious
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Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

oT—t+—+—+++— t

30M 5060 8@ooM 200 3004006600 8001G
Frequency in Hz

Connectorl

Connectorl in dB

Attenuation

2G 3G 4G5G6 810G

30M 5060 8Q.00M 200 30040600 8001G
Frequency in Hz

Connectorl

Pre Measurement 1

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2462 MHz; n-mode MCS7 (5 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
19098.961645 -47.0 13.1 -33.9
21057.837123 -47.3 13.3 -33.9
25835.094666 -47.4 135 -33.9
23506.431470 -47.5 13.6 -33.9
20578.112516 -47.5 13.6 -33.9
25205.456120 -47.5 13.6 -33.9
19578.686252 -47.6 13.6 -33.9
20478.169890 -47.7 13.8 -33.9
25775.129091 -47.8 13.9 -33.9
25965.020081 -47.8 13.9 -33.9
19548.703464 -47.8 13.9 -33.9
24016.138865 -47.9 13.9 -33.9
19128.944433 -47.9 13.9 -33.9
25915.048768 -47.9 13.9 -33.9
24755.714301 -47.9 14.0 -33.9
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious
0__
20T
e 1
o
S -401
£
3 T M«W
>
3 -60T
-80T
———1+— ——— } 1+ +—
30M 5060 8@00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit ——  Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

0 —t——t—+—
30M 5060 8(a.00M

Connectorl

Connectorl in dB

200 3004006600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

Pre Measurement 1

200 30040600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2422 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
2395.021008 -43.8 7.0 -36.8
2385.063025 -52.6 15.8 -36.8
2375.105042 -54.8 17.9 -36.8
1996.701681 -56.6 19.7 -36.8
2355.189076 -57.1 20.3 -36.8
2215.777311 -57.4 20.6 -36.8
2265.567227 -57.6 20.8 -36.8
2185.903361 -57.8 20.9 -36.8
2345.231092 -57.8 20.9 -36.8
2285.483193 -57.8 21.0 -36.8
1946.911765 -58.0 21.1 -36.8
2325.315126 -58.1 21.2 -36.8
2205.819328 -58.1 21.2 -36.8
2365.147059 -58.1 21.3 -36.8
2096.281513 -58.3 214 -36.8

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

-20T

Spurious

-40T

Level in dBm

-80T
———1+— } } ———t+ } } ———1+ +—
30M 5060 8@00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

0 —t——t—+—
30M 5060 8(a.00M

Connectorl

Connectorl in dB

200 3004006600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Attenuation

30M 5060 80.00M

Connectorl

Pre Measurement 1

200 30040600 8001G 2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level 0.000 dBm -30.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2437 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -55.8 19.1 -36.7
2488.497131 -59.2 22.5 -36.7
2498.491394 -60.8 24.2 -36.7
2508.485657 -61.3 24.6 -36.7
2385.063025 -62.8 26.1 -36.7
2518.479919 -64.1 27.4 -36.7
2375.105042 -64.6 27.9 -36.7
2528.474182 -64.7 28.1 -36.7
2365.147059 -65.0 28.4 -36.7
2315.357143 -65.8 29.1 -36.7
2355.189076 -65.9 29.2 -36.7
2345.231092 -66.6 29.9 -36.7
3657.825861 -66.6 29.9 -36.7
2335.273109 -67.2 30.5 -36.7
34.978992 -67.3 30.6 -36.7
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

-20T

Spurious

-40T

Level in dBm

-80T
———1+— } } ———t+ } } ———1+ +—
30M 5060 8@00M 200 3004000 8001G 2G 3G 4G5G6 810G 206G
Frequency in Hz
Limit Sum Level Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

oT—t+—+—+++— t

30M 5060 8@ooM 200 3004006600 8001G
Frequency in Hz

Connectorl

Connectorl in dB

Attenuation

2G 3G 4G5G6 810G

30M 5060 8Q.00M 200 30040600 8001G
Frequency in Hz

Connectorl

Pre Measurement 1

2G 3G 4G5G6 810G

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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22-1-0025001T03a-C01-A1

Tx Spurious Emission (2452 MHz; n40 MCS3 (5 dBm); 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2488.497131 -54.5 17.5 -37.1
24485.869210 -56.0 18.9 -37.1
25925.043030 -56.0 19.0 -37.1
24595.806099 -56.5 19.4 -37.1
24955.599554 -56.5 19.4 -37.1
24635.783149 -56.6 19.5 -37.1
20548.129728 -56.6 19.6 -37.1
24555.829048 -56.8 19.7 -37.1
21667.487144 -56.9 19.8 -37.1
25445.318423 -57.0 19.9 -37.1
26000.000000 -57.0 20.0 -37.1
25995.002869 -57.0 20.0 -37.1
25805.111878 -57.1 20.0 -37.1
20478.169890 -57.2 20.2 -37.1
25945.031555 -57.3 20.2 -37.1
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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22-1-0025001T03a-C01-A1

Spurious

Level in dBm

W

30M 5060 8a00M 200 3004000 8001G 2G 3G 4G5G6 810G 20&@6G

Limit —— Sum Level

CETECOM_TR22-1-0025001T03a-C01-A1

Frequency in Hz

Threshold X Critical X Final Critical
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22-1-0025001T03a-C01-A1

Connectorl in dBi

Gain

0+—+—+—+—++— t

30M 5060 80LOOM 200 300400500 8001G 2G

Connectorl

Connectorl in dB

Frequency in Hz

Attenuation

30M 5060 80100M 200 300 400500 8001G 2G

Connectorl

Pre Measurement 1

Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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End Of Annex 1
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